Town of Blandford Water Department
PWS ID 1033000
Drinking Water Emergency Action Plan

Revised and Approved February 1st, 2024



Town of Blandford Water Department
Drinking Water Emergency Action Plan

Town of Blandford Water Department
PWS ID 1033000
Drinking Water Emergency Action Plan

Table of Contents

Section Page Number
L. Introduction 2
IIL. System Description 2
II1. Levels of System Emergencies 3
IV. Types of System Emergencies 4
V. Emergency Situation Procedures in Detail 4
VL Master Contact List 12
VIL Sampling Criteria Following Emergency Situation 15
VIII.  Termination of Emergency Situation 15
Appendices

Appendix A — Emergency Response Log Sheet
Appendix B — Voluntary Water Use Restriction Guidelines

Appendix C — Guidelines for Preparing a News Release



Town of Blandford Water Department
Drinking Water Emergency Action Plan

1. Introduction

This plan is intended to provide a framework for the Town of Blandford’s Water Department when responding
to minor and major water emergencies. This plan does not supersede the Town of Blandford’s Emergency
Response Plan, nor are the contents of this plan part of the Town bylaws. This plan was developed to help the
water department facilitate, in the most efficient manner, a response to both major and minor water emergencies
described herein.

I1. System Description

The Town of Blandford relies on one source of supply, the Long Pond Reservoir which is located at the western
part of Blandford. The reservoir is approximately 1 mile long by 0.25 miles at its widest point with a surface area
of 81 acres and a hydraulic grade elevation of 1,544 feet.

The water from the Long Pond Reservoir flows directly to the Long Pond Water Treatment Facility. The WTF
treats up to a maximum flow rate of 250,000 gpd and utilizes the propriety MS Filter packed slow sand filtration
system, combined with the addition of treatment chemicals. The plant was designed for turbidity reduction,
removal of organic and inorganic particles, and waterborne microorganisms in order to comply with the SDWA
and MADEP regulations.

In accordance with MADEP guidelines, the required 250,000 gpd capacity will be provided in all cases with one
process train out of service. To meet the requirements, four filtration units were provided, each capable of treating
up to 84,000 gpd.

Water flows directly to the WTF from Long Pond. After entering the building in the Pump Pit, raw water is
pumped to the slow sand filters. Prior to entering the filters, gaseous ozone is injected to the oxidize organics and
increase total organic carbon (TOC) removal efficiency. Water then flows to the splitter box which directs water
to each of the four slow sand filters. Each filter tank, measuring 11.8 ft by 50.9 ft consists of three stages:

e The first stage is the roughing filter which consists of 6 inches of coarse gravel base progressing upwards
to 6 inches of fine gravel, topped with 16 inches of granular activated carbon (GAC). This stage of filtering
process protects the slow sand filter from excessive solids loading. The GAC media removes residual
ozone to protect the schmutzdecke layer on the slow sand filter.

e The second stage is the slow sand filter, consisting of a large bed of fine sand supported by layers of
progressively coarser sand and gravel. The filter serves as an effective means of filtering water and
controlling microbiological contaminants.

e The final stage of the process is the GAC contactor. This stage consists of layering of materials similar to
the roughing filter and provides final polishing for organics removal.

Water leaving the filters may be treated with sodium carbonate (soda ash) for PH adjustment and sodium
hypochlorite for disinfection. Filtered water then enters the contact basin/two chamber concrete clear well with a
combined capacity of 176,000 gallons. (The chlorine contact basin has a capacity of 26,000 gallons and the
concrete clear wells have a total capacity of 150,000 gallons.) A baffle wall in the basin ensures the necessary
contact time for disinfection.



Town of Blandford Water Department
Drinking Water Emergency Action Plan

Before entering the clear well, post-CT basin water samples are continuously analyzed to determine the need for
a second dosing of soda ash and sodium hypochlorite. At this time, aqueous ammonia may be injected to form
chloramines for secondary disinfection within the distribution system. Water from the clear well is piped back
into the treatment facility for final adjustment of soda ash, sodium hypochlorite, and aqueous ammonia as needed
before being delivered to the distribution system.

A 500-gpm backwash pump is provided to deliver raw water to flush the sand media in the filters during filter
cleaning. Spent backwash water is transferred to an onsite lined backwash water lagoon. The lagoon allows solids
to settle prior to being decanted to Wheeler Brook.

III.  Levels of System Emergencies

Emergency events are categorized into one of three levels, based on the severity of the situation. The three levels
are categorized below. General response items for each level of emergency are also listed. Examples of
emergencies and triggering criteria are discussed in the next section of this report.

Level I — This is the least severe emergency. A Level I emergency can typically be handled by existing
water utility personnel and is not expected to last more than a day.

Level I Response:

1) Investigate and evaluate situation/emergency.

2) Note special considerations for the type of emergency encountered.

3) Document/log situation and all response actions

4) Initiate response/repair

5) Continue to Level II response if there is potential for threat to public health.

Level II — This emergency is more critical than Level I and is initiated when there is a potential threat to
public health. The Level 11 situation is still expected to be handled with the existing water utility personnel
with minimal assistance from outside entities.

Level II Response:

1) Follow Level I response items.

2) Notify necessary outside repair team.

3) Notify the DEP Regional Office to determine if a Level III situation exists.

4) Inform affected customers of the water system.

5) Continue to Level III response if threat to public health is immediate or eminent.

Level III — This emergency is the most critical and will require additional staff, immediate alternative
water supplies and a formal declaration of a water emergency. The threat to public health is immediate
or eminent.

Level I1I Response:

1) Follow Level I and Level II response items.

2) Notify appropriate outside agencies.

3) Initiate precautionary measures to safeguard public health.




Town of Blandford Water Department
Drinking Water Emergency Action Plan

4) Conduct additional public notification procedures
IV.  Types of System Emergencies

The table below summarizes examples of water system emergencies at varying levels. This list is not meant to
be exhaustive, but rather serves as a general guide when deciding how to categorize a water emergency.

Examples of Water System Emergencies

Level 1

Level 11

Level 111

A water main break resulting
in low or no water to
customers, that is expected to
be repaired within 24 hours

A water main break in an area
that has the potential to
contaminate the distribution
system (e.g. in the beaver
pond)

A water main break with an
identified contamination/water
quality problem

Minor water quality issues
within the distribution system
not attributed to a water main
break (e.g. total coliform
bacteria detection)

A water main break in a
remote area that is difficult to
access

A water main break that has
not been repaired within 48
hours (with or without a water
quality problem)

A water main break that is not
expected to be repaired within
24 hours, but there is no
identified water quality
contamination

A water main break at the
vulnerable stream crossing

Major water quality issues
within the distribution system